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FCC RF Test Report

APPLICANT : HMD Global Oy

EQUIPMENT : Mobile phone
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MODEL NAME : TA-1222

FCCID : 2AJOTTA-1222

STANDARD : 47 CFR Part 2, 90(R)

CLASSIFICATION : PCS Licensed Transmitter Held to Ear (PCE)

The product was received on Dec. 31, 2019 and completely tested on Mar. 02, 2020. We,
Sporton International Inc., would like to declare that the tested sample has been evaluated
in accordance with the procedures given in ANSI C63.26 and shown compliance with the
applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written

approval of Sporton International Inc., the test report shall not be reproduced except in full.

W
N

’
Y,

)&

Testing Laboratory

Z,\J UL/\s LUU\ iy W 1190

Approved by: Louis Wu

S\

N

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory
No. 52, Huaya 1st Rd., Guishan Dist., Taoyuan City, Taiwan (R.O.C.)

SPORTON INTERNATIONAL INC. Page Number 1 1of23
TEL : 886-3-327-3456 Report Issued Date : Mar. 05, 2020
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC : 2AJOTTA-1222 Report Template No.: BU5-FGLTE Version 2.0



searron as. FCC RF Test RepOI’t Report No. : FG9D3107C

TABLE OF CONTENTS

Ry Y 1 (@ NI o 1 IS 1@ 2 A PP 3
SUMMARY OF TEST RESULT ...ttt ittt sttt sttt sttt e sttt e e s st e e e st e e s an st e e e snsbe e e e enbaeeeennbaeeeennees 4
1  GENERAL DESCRIPTION ...utiiiiitiitte ittt ettt e e sttt e e sttaeaestteaaestasaaesastaeeesassseaesassaeeesassseeesassseeessssseeesanssees 5
IO R Y o] o] [ Tot= o | TSP O PP PP POPPPPTPP 5
|V = g V) =Tt (U= PSSP 5
1.3  Feature of EQUIPMENT UNAEE TESE....ciiiiiiiiiiei ettt s st e e e e e st e e e e e e e s st e e e e e e e e e e nanrenaeeeaes 5
1.4 Maximum ERP power(W), Frequency Tolerance, and Emission Designator...........ccccccceevvvcvvvneennnn. 6
B T =T 1 o RS (SRR 6
T =TSy AR Y01 11T (= PSSR 7
O A Y o] o] =T IS r=Tg Lo F= 1 - OSSOSO PP PO PPPPTPP 7
2 TEST CONFIGURATION OF EQUIPMENT UNDER TEST ....uttiiiiiiiie ittt 8
2205 A =3 1Y o o PSP 8
2.2 Connection Diagram Of TeSE SYSIEM ... 9
2.3 Support Unit used in test configuration and SYSIEM .......ccooeiiiiiiiiiie e 9
2.4 Measurement Results Explanation EXample.........ccooooiiiiiiiiiiiiiii s 10
3 CONDUCTED TEST ITEMS ..ottt ittt ettt ettt et e ettt e e e sttt e e e s st e e e e embe e e e e amba e e e e snbaeeeaanbbeeesantaeeesanees 11
3.1 MeasUriNg INSIIUMEBINTS .....ccoiiiiieii ittt e et e e e st e e e e st b e e e sabb e e e e aabe e e e e sbbeeeeabneeeeans 11
3.2  Conducted Output POWEr and ERP ..........cooiiiiiiiiiiiie ettt 12
3.3 PeaK-T0-AVEIAgE RALIO .....eiiiiiiiiii ittt e et e et e e et b e e e breeeeaa 13
3.4 Occupied BandWidth ... ————————— 14
3.5 Conducted Band EAQe MEASUIEIMENT .......cccoeieie i 15
3.6 EMUSSION MASK....eiiiiiiiiiiiitie ettt ettt e e e e s s ettt e e e e e e e bbb e et e e e e e e e e bbb b e eeaaeeeaaaa 16
3.7 Conducted Spurious EMISSION MEASUIEMENT ........uuiiiiiiiieeeiiiiee et e sttt et e e e e seeeee e 17
3.8 Frequency Stability MEASUIEMENT .........uuiiiiiiiiie ettt e e breee e 18
4 RADIATED TEST ITEMS ..o tiiii ittt ettt st e e e sttt e e e st e e e saba e e e e astbeeeesntbeeeeabbeeeesbbeeeesnsbeeaeans 19
4.1 MeaSUNNG INSIFUMENES .....uuiiiiiee e iiiieiieeee e e sttt e e e e e e e e ereae e e s s atnteeeeeaeeesaansseeeeeeeesssannnnnenenaeeneaanns 19
N = 1 BT (0 o PSPPI 19
4.3  Test Result Of RAIAIEA TEST.....coiiuiiiiiiiie ettt e e e st e e e e e e s bbb e e e eaaeeeaaas 19
4.4 Radiated Spurious EMISSION MEASUIEMENT ........cccoeiiii i 20
5 LIST OF MEASURING EQUIPMENT .....ootiiiiiiiieiiiiie et e e ettt e sttt e e st e e e s sntee e e e sntaeaeesnbaeaessntaeeeeantaeeesnnens 21
6  UNCERTAINTY OF EVALUATION ...oiiititie ettt ettt ett e sttt e e e s tte e e e sntaeaeasntaeaeanntanaeasnteeaeeantaeeesnnees 23

APPENDIX A. TEST RESULTS OF CONDUCTED TEST

APPENDIX B. TEST RESULTS OF RADIATED TEST

APPENDIX C. TEST SETUP PHOTOGRAPHS

SPORTON INTERNATIONAL INC. Page Number 1 20f23
TEL : 886-3-327-3456 Report Issued Date : Mar. 05, 2020
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC : 2AJOTTA-1222 Report Template No.: BU5-FGLTE Version 2.0



seanron Las. FCC RF Test Report

Report No. : FG9D3107C

REVISION HISTORY

REPORT NO. VERSION DESCRIPTION ISSUED DATE
FG9D3107C Rev. 01 Initial issue of report Mar. 05, 2020
SPORTON INTERNATIONAL INC. Page Number 1 30f23
TEL : 886-3-327-3456 Report Issued Date : Mar. 05, 2020
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC : 2AJOTTA-1222

Report Template No.: BU5-FGLTE Version 2.0



searron as. FCC RF Test Report Report No. : FG9D3107C

SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
§2.1046 Conducted Output Power Reporting only PASS -
3.2
890.542 (a)(7) Effective Radiated Power ERP < 3Watt PASS -
3.3 §2.1049 Occupied Bandwidth Reporting only PASS -
§2.1053 Conducted Band Edge
3.4 Refer standard PASS -
§90.543 (e)(2)(3) Measurement
§2.1051
35 Emission Mask Mask B PASS -
§90.210(n)
§2.1053
3.6 Conducted Spurious Emission < 43+10log1o(P[Watts]) PASS -
§90.543 (€)(3)
§2.1055 Frequency Stability
3.7 < #1.25 ppm PASS -
§90.539 (e) Temperature & Voltage
§2.1053 Under limit
4.4 890.543 (e)(3) Radiated Spurious Emission < 43+10log1o(P[Watts]) PASS | 15.77 dB at
§90.543 (f) 1584.000 MHz
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the manufacturer,
and the manufacturer takes all the responsibilities for the accuracy of product specification.
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Report No

. FG9D3107C

1 General Description
1.1 Applicant
HMD Global Oy
Bertel Jungin aukio 9, 02600 Espoo, Finland
1.2 Manufacturer
HMD Global Oy
Bertel Jungin aukio 9, 02600 Espoo, Finland
1.3 Feature of Equipment Under Test
Product Feature
Equipment Mobile phone
Brand Name Nokia
Model Name TA-1222

FCCID

2AJOTTA-1222

Tx Frequency

LTE Band 14: 790.5 MHz ~ 795.5 MHz

Rx Frequency

LTE Band 14: 760.5 MHz ~ 765.5 MHz

Bandwidth

5MHz / 10MHz

Maximum Output Power to Antenna

22.66 dBm

Antenna Gain

1.09 dBi

Type of Modulation

QPSK / 16QAM / 64QAM

Conducted: 355787100004170

IMEI Code Radiation: 355787100003410
HW Version V1.0

SW Version 00CUS 0 18Q

EUT Stage Production Unit

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications or
user's manual for more detailed description.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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1.4 Maximum ERP power(W), Frequency Tolerance, and Emission
Designator
LTE Band 14 QPSK 16QAM
BW Frequency Em.|55|on Frequency Maximum Em_lssmn Frequency Maximum
(MH2) Range Designator | Tolerance ERP(W) Designator | Tolerance ERP(W)
(MHz) (99%0BW) (ppm) (99%0BW) (ppm)
5 790.5~795.5 4M52G7D - 0.1442 4AM51W7D - 0.1186
10 793 9M03G7D 0.0158 0.1445 9MO3W7D - 0.1169
LTE Band 14 64QAM
BW FreRil:]Zr;Cy Emission Designator Frequency Tolerance Maximum
0
(MHz) (MH2) (99%0BW) (ppm) ERP(W)
5 790.5~795.5 4M52W7D - 0.0938
10 793 9MO3W7D - 0.0906
1.5 Testing Site

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and the
FCC designation No. TW1190 and TWO0007.

Test Site

SPORTON INTERNATIONAL INC. EMC & Wireless Communications

Laboratory

Test Site Location

No. 52, Huaya 1st Rd., Guishan Dist.., Taoyuan City, Taiwan (R.O.C.)
TEL: +886-3-327-3456
FAX: +886-3-328-4978

Test Site No.

Sporton Site No.

THO3-HY

Test Site

SPORTON INTERNATIONAL INC. EMC & Wireless Communications

Laboratory

Test Site Location

No. 58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist., Taoyuan City,

Taiwan (R.O.C.)

TEL: +886-3-327-0868
FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

03CH12-HY

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC : 2AJOTTA-1222
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1.6 Test Software

Iltem Site Manufacture Name Version

1. 03CH12-HY AUDIX E3 6.2009-8-24

1.7 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 2, Part 90(R)

¢ ANSI C63.26-2015

‘ KDB 971168 D01 Power Meas License Digital Systems v03rO1
‘ KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas License Digital Systems v03r01 with maximum output power.

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes to

find the maximum emission.

Conducted Bandwidth (MHz) Modulation RB # Test Channel
Band
Test Cases 14 3 5 10 15 20 QPSK 16QAM 64QAM 1  Half Full L M H
Max. Output 14 = = \Y - = = \" \" \" Vv \" v \ v v
Power 14 = = Vv = = \" \" \" \ \ \ \
Peak-to-Avera
Werege g, v - - v v v v v v
Ratio
26dB and 99% 14 - - % - - % % % % v % %
Bandwidth 14 - - \Y = = Vv Vv \Y \" \"
Conducted 14 - - Vv = = \" \" \" Vv \" Vv Vv
Band Edge 14 - - \Y = = \" \" \" Vv \" \"
14 - - % - - % % % % v \% v \%
Emission Mask
14 - - v - - % % % v v v
Conducted 14 _ _ Vv _ ) Vv Vv Vv v v v v
Spurious
Emission 14 : : v : - v v v v v
Frequency
14 - - v - - % % %
Stability
14 - - v - - % % % v % % %
E.RP
14 - - v - - % % v v %
Radiated
Spurious 14 - - Y - = Vv \" Vv \" \"
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.

Note 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious
emission test under different RB size/offset and modulations in exploratory test. Subsequently,
only the worst case emissions are reported.
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2.2 Connection Diagram of Test System

Power

System

Simulator

EUT

Source

Earphone

This example is connection diagram of EUT test configurations.

. For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration and system

Item |Equipment Trade Name [Model No. FCCID |Data Cable |Power Cord
1, |LTE Base Anritsu MT8820C N/A N/A Unshielded, 1.8
Station m
o, |DC Power GW INSTEK |GPS-3030D N/A N/A Unshielded, 1.8
Supply m
3. |Earphone Apple A1285 N/A N/A N/A
SPORTON INTERNATIONAL INC. Page Number 9 0f 23
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2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 0.70 dB and 10.00dB attenuator.
Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).

=0.70 + 10.00 = 10.70(dB)
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Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup

3.1.2 Conducted Output Power

I

o_|

System Simulator EUT

3.1.3 Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge,
Emission Mask, and Conducted Spurious Emission

Power Divider
System Simulator - ") \

EUT

..

Spectrum Analyzer

3.1.4 Frequency Stability

System Simulator

Thermal Chamber

3.1.5 Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power and ERP

3.2.1 Description of the Conducted Output Power Measurement and ERP

A base station simulator was used to establish communication with the EUT. Its parameters were set
to transmit the maximum power on the EUT. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 3 Watts for LTE Band 14.

According to KDB 412172 D01 Power Approach,

EIRP = Pr + Gt — L, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.2

2.  The transmitter output port was connected to the system simulator.

3.  Set EUT at maximum power through the system simulator.

4.  Select lowest, middle, and highest channels for each band and different modulation.

5.  Measure and record the power level from the system simulator.
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3.3 Peak-to-Average Ratio
3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

1. The EUT was connected to spectrum and system simulator via a power divider.

2. Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.

3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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3.4

Occupied Bandwidth

3.4.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2 Test Procedures

The testing follows ANSI C63.26 Section 5.4

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.5 Conducted Band Edge Measurement

3.5.1 Description of Conducted Band Edge Measurement

For operations in the 758-768 MHz and the 788-798 MHz bands

(2) On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 76 + 10 log
(P) dB in a 6.25 kHz band segment, for base and fixed stations.

(2) On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 65 + 10 log
(P) dB in a 6.25 kHz band segment, for mobile and portable stations.

(3) On any frequency between 775-788 MHz, above 805 MHz, and below 758 MHz, by at least 43 +
10 log (P) dB.

3.5.2 Test Procedures

1. The testing follows ANSI C63.26 section 5.7
The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.

Set spectrum analyzer with RMS detector.

o M wN

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

6. Checked that all the results comply with the emission limit line.

Example:

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

= P(W)- [43 + 10log(P)] (dB)

=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB) = -13dBm.
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3.6 Emission Mask

3.6.1 Description of Emission Mask

<Emission Mask B>.

For transmitters that are equipped with an audio low-pass filter, the power of any emission must be
attenuated below the unmodulated carrier power (P) as follows:

(1) On any frequency removed from the assigned frequency by more than 50 percent, but not more
than 100 percent of the authorized bandwidth: At least 25 dB.

(2) On any frequency removed from the assigned frequency by more than 100 percent, but not more
than 250 percent of the authorized bandwidth: At least 35 dB.

(3) On any frequency removed from the assigned frequency by more than 250 percent of the
authorized bandwidth: At least 43 + 10 log (P) dB.

3.6.2 Test Procedures

1. The testing follows ANSI C63.26 section 5.7

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

4. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.

5.  Set spectrum analyzer with RMS detector.

6. Taking the record of maximum spurious emission.

7. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

8. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.7

Conducted Spurious Emission Measurement

3.7.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30MHz up to a

frequency including its 10™ harmonic.

3.7.2 Test Procedures

The testing follows ANSI C63.26 section 5.7

The EUT was connected to spectrum analyzer and base station via power divider.

The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.

Make the measurement with the spectrum analyzer's, for under 1GHz RBW = 100kHz, VBW =
300kHz and for above 1GHz RBW = 1MHz, VBW = 3MHz, taking the record of maximum
spurious emission.

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

= P(W)- [43 + 10log(P)] (dB)

=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.8

Frequency Stability Measurement

3.8.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £1.25 ppm of the center

frequency.

3.8.2 Test Procedures for Temperature Variation

The testing follows ANSI C63.26 section 5.6.4

The EUT was set up in the thermal chamber and connected with the system simulator.

With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.3 Test Procedures for Voltage Variation

The testing follows ANSI C63.26 section 5.6.5.

The EUT was placed in a temperature chamber at 20+5°C and connected with the system
simulator.

The power supply voltage to the EUT was varied from 85% to 115% of the nominal value for
other than hand carried battery equipment.

For hand carried, battery powered equipment, reduce the primary ac or dc supply voltage to the

battery operating end point, which shall be specified by the manufacturer.

The variation in frequency was measured for the worst case.
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Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

421 Forradiated test from 30MHz to 1GHz

R Antenna

Ant. feed
point

1
i-‘. 3m .,
1

1
Metal Full Soldered Ground Plane

|
o0, -

Spectrum Analyzer / Receiver

L] L]
System Simulator

4.2.2 Forradiated test above 1GHz

i Ant. feed
| point
1-4m

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer ;| Receiver

System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.
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4.4 Radiated Spurious Emission Measurement

4.4.1 Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI C63.26.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For operations in the 758-775 MHz and 788-805 MHz bands, all emissions including harmonics in the

band 1559-1610 MHz shall be limited to -70 dBW/MHz equivalent isotropically radiated power (EIRP)

for wideband signals, and -80 dBW EIRP for discrete emissions of less than 700 Hz bandwidth. For

the purpose of equipment authorization, a transmitter shall be tested with an antenna that is

representative of the type that will be used with the equipment in normal operation.

4.4.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.5
2.  The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.
3. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.
4.  The table was rotated 360 degrees to determine the position of the highest spurious emission.
5. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.
6. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.
7. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
8. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
9. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
11. ERP (dBm) =EIRP - 2.15
12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
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5 List of Measuring Equipment
Instrument | Manufacturer |Model No.| Serial No. | Characteristics Cal:;);ta;ion Test Date Due Date Remark
Statifr?(iﬁeasu Anritsu MT8821C | 6201664755 | ACDMA/LTE |Mar 03, 2019 Feb. 08, 2020 ™ |Mar. 02, 2020 %’&‘_ﬁi‘;
re) EDD/TDD with 44) e
SA%Z?;TQ Rohde & FSV40 101397 10Hz-40GHz  [Nov. 15, 2019| % %0 2020 7| Nov. 14, 2020 g’ﬁgg_ﬁfg
T%”;}gf;%i‘rre ESPEC SH-641 92013720 -40°C~90°C  |Sep. 02, 2019 F&g'r.ogz’,z%go~ Sep. 01, 2020 E:Toggé‘_ﬁf(‘;
F;g\/%ﬁ”;’;‘gg; GW Instek | PSS-2005 | EL890094 | 1V~20V 0.5A~5A |Oct. 09, 2019 F'\ejlk;.r.ogz,’zgozg& Oct. 08, 2020 E:TOH”gg_ﬂf(‘;
Coupler Warison écr:/ldA:nEzFZY:ti #A 1-18GHz Jan. 13, 2020 F“eﬂt;.r.ogz,’zgozg& Jan. 12, 2021 ?TOH”gg_ﬂff)'
Loop Antenna | RoNde f; Schwa | eo 70 100315 9 kHz~30 MHz |Dec. 26, 2019 FFeebB.OlSZ,’22001199~ Dec. 25, 2020 (Ogggifg?:Y)
Bilog Antenna |  TESEQ EE%%E 37059 & 01 | 30MHz~1GHz |Otc. 12, 2019 FFeebt;.OlSZ,’ZZ(Jolfg Otc 11, 2020 (Og‘gﬂ:‘gf’:\()
Horn Antenna |SCHWARZBECK BBH%ngO 9120D-1328 | 1GHz ~ 18GHz |Nov. 14, 2019 FFeebb..0152,122001199~ Nov. 13, 2020 (Ogggifg?:Y)
Horn Antenna | SCHWARZBECK BBH%glzo 9120D-1522 | 1GHz ~ 18GHz |Sep. 19, 2019 FFeebb..Ol52,122001]?9~ Sep. 18, 2020 (ogggifgf’:Y)
S ! SCHWARZBECK | BBHA 9170 | BBHA9170584| 18GHz ~ 40GHz |Dec. 10, 2019 {58 O 205~ Ipec. 09, 2020 (Ogggifgf’ﬁw
Preamplifier | COM-POWER | PA-103 161075 10MHz~1GHz  |Mar. 25, 2019| F& 0% 218 Mar. 24, 2020 (Ogggifgf’ﬁw
preamplifier | JetPower  |"AY0U0I01 1601180002 | 1GHz-18GHz |Aug. 01, 2019| FER O 2018 ui. 01, 2020 (Oggﬂij‘gf’;‘w
Preamplifier EMEC ~ [EMISG40G| 060715 | 18GHz ~ 40GHz |Dec. 13, 2019| Foi % 2000 |pec. 12, 2020 (Oggﬂij‘gf’;‘w
Preamplifier Keysight 83017A | MY53270148 | 1GHz~26.5GHz |Dec. 20, 2019 ':Feebt')_ofz"zzoolfg“ Dec. 19, 2020 (Oggﬂij‘gf’;‘w
SA%ZCI;TQ Rohde f; Schwa | eovag 101408 10Hz~40GHz  |Aug. 13, 2019 FFeebb..OlSZ,’22001199~ Aug. 12, 2020 (o?ggifgﬂv)
Gfri]ge'r‘:t'or Rohde i Sehwal svir100A 101107 100kHz~40GHz |Aug. 27, 2019 FFeebb'_sz"zzoolfg Aug. 26, 2020 (o?ggiig?gv)
Hygrometer TECPEL DTM-303B | TP161243 N/A May. 11, 2019 FFeebb..0152,’22001199~ May. 10, 2020 (o?ggiig?gv)
RF Caple | HUBER * SURISUCORLEX] oosg/126E 30M-18G  |Mar. 13, 2019| "0 O% ZHA" | Mar 12, 2020 (ogggifgiﬂv)
RF Cable | MUBER & SUR |SUCOEREX! 5051342 | 3om-a0GHz  |Feb. 26, 2019| Foiy O 201 | Feb. 25, 2020 (ogéﬂifgf’ﬁn
RF Cable | MVBER & SUR |SUCOELEX! g007402 | 30m-a0GHz  |Feb. 26, 2019| Foiy O 201 | eb. 25, 2020 (ogéﬂifgf’ﬁn
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GSM / GPRS W

Base Station Anritsu MT8821C | 6201432816 |CDMA / LTE FDD|May 05, 2019 FFebt; 0152' 2200119; May 04, 2020 o?gﬁ.'i;"’ﬁy
/TDD with 44) /LT eb. 12, ( -HY)
Control Turn table Feb. 05, 2019~ Radiation
Controller EMEC EM1000 N/A & Ant Mast N/A Feb. 12, 2019 N/A (03CH12-HY)
AM-BS-450 Feb. 05, 2019~ Radiation
Antenna Mast EMEC 0-B N/A 1m~4m N/A Feb. 12, 2019 N/A (03CH12-HY)
Feb. 05, 2019~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A Feb. 12, 2019 N/A (03CH12-HY)
. E3 6.2009-8 Feb. 05, 2019~ Radiation
Software Audix o RK-000989 N/A N/A Feb. 12, 2019 N/A (03CH12-HY)
NCR: No Calibration Required
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6 Uncertainty of Evaluation

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.26-2015. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 3.24dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of Confidence 3.62dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of Confidence 4.06dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)
LTE Band 14 Maximum Average Power [dBm]
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest

5 1 0 22.32 22.34 22.36
5 1 12 22.63 22.65 22.63
5 1 24 22.33 22.35 22.37
5 12 0 QPSK 21.43 21.54 21.56
5 12 7 21.50 21.54 21.55
5 12 13 21.41 21.46 21.50
5 25 0 21.42 21.50 21.51
5 1 0 21.60 21.48 21.54
5 1 12 21.74 21.71 21.80
5 1 24 21.48 21.54 21.62
5 12 0 16-QAM 20.40 20.48 20.49
5 12 7 20.48 20.46 20.49
5 12 13 20.33 20.39 20.44
5 25 0 20.42 20.44 20.48
5 1 0 20.50 20.42 20.47
5 1 12 20.70 20.75 20.78
5 1 24 20.41 20.46 20.55
5 12 0 64QAM 19.43 19.51 19.53
5 12 7 19.49 19.48 19.53
5 12 13 19.39 19.42 19.50
5 25 0 19.41 19.44 19.52
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22.44

22.66
2241
21.54

21.56
21.45
21.53
21.73
21.74
21.60
20.48

20.50
20.41
20.46
20.59

20.63
20.59

19.51
19.50
19.45

19.47
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ERP
LTE Band 14 (G - L¢ = 1.09 dBi) QPSK
Bandwidth 5M 10M
23305 23330 23355 23330
Channel - - :
(Low) (Mid) (High) (Mid)
Frequency
790.5 793 795.5 793
(MHz)
Conducted Power 22.63 22.65 22.63 22.66
(dBm)
Conducted Power | 144, 0.1841 0.1832 0.1845
(Watts)
ERP(dBm) 2157 21.59 21.57 21.60
ERP(Watts) 0.1435 0.1442 0.1435 0.1445
LTE Band 14 (Gr - Lc = 1.09 dBi) 16QAM
Bandwidth 5M 10M
23305 23330 23355 23330
Channel - - -
(Low) (Mid) (High) (Mid)
Frequency
790.5 793 795.5 793
(MHz)
Conducted Power 21.74 21.71 21.80 21.74
(dBm)
Conducted Power | /44 0.1483 0.1514 0.1493
(Watts)
ERP(dBm) 20.68 20.65 20.74 20.68
ERP(Watts) 0.1169 0.1161 0.1186 0.1169
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LTE Band 14 (G - Lc = 1.09 dBi) 64QAM

Bandwidth 5M 10M
23305 23330 23355 23330
Channel - - ;
(Low) (Mid) (High) (Mid)
Frequency
790.5 793 795.5 793
(MHz)
Conducted Power 20.70 20.75 20.78 20.63
(dBm)
Conducted Power |, 145 0.1189 0.1197 0.1156
(Watts)
ERP(dBm) 19.64 19.69 19.72 19.57
ERP(Watts) 0.0920 0.0931 0.0938 0.0906
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LTE Band 14

Peak-to-Average Ratio

Mode LTE Band 14 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.64 5.13 5.83 5.83 PASS
Highest CH - - - -
Mode LTE Band 14 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 5.94 6.17 - - PASS
Highest CH - - - -
SPORTON INTERNATIONAL INC. Page Number : A5 of A37

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC : 2AJOTTA-1222

Report Issued Date : Mar. 05, 2020

Report Version

. Rev. 01



searmron Las. FCC RF Test Report

Report No. : FG9D3107C

LTE Band 14 / 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

Date: 8 FEB.2020 07.24:58

Date: 8 FEB.2020 07.25.09

Spect [= Spectrur K
Ref Level 30.00 cBm  Offset 10,70 b Ref Level 30.00 cBm  Offset 10,70 b
lo_att 30de  AQT 2ms @ RBW 10 MHz lo_att 30de  AQT 2ms @ RBW 10 MHz
@153 view @153 view
&= =S
o e o : .
= N =
B %
Y <
00 — 00
i < \
164 " 164 A%
1 1 L
{ i
S
CF 793.0 MHz i ean Pvir + 20.00 dB CF 793.0 MHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 1565 cbm 23,42 dbm 4.76 dB 2.46 dB 4.00 dB 4.64 0B 4.75 db Trace 1 | 19,06 cbm 2518 dbm 5.10 dB 2.38 dB 4.20 dB 5.13 db
L e
L JL J [ CEEREEE N L J1 )| | CEERERE

LTE Band 14 / 10MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB

Date: 8 FEB.2020 07.24:37

Date: 8 FEB.2020 07.24:47

= Spectrur
Ref Level 30.00 cBm  Offset 10,70 b Ref Level 30.00 cBm  Offset 10,70 b
lo_att 30de  AQT 2ms @ RBW 10 MHz lo_att 30de  AQT 2ms @ RBW 10 MHz
@153 view @153 view
S|
o
00 00
% 3
| S \ S
1E- H - 1E- -
1€ 1€ .
L
\ \\ \
1 1 t
CF 793.0 MHz i ean Pvir + 20.00 dB CF 793.0 MHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 1% | p.01% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 1765 cbm 23,71 dbm 5.05 dB 2.93 dB 4.96 db B ©.03 dB Trace 1 | 1525 cbm 2518 dbm 5.90 dB 3.04 dB 4.81d8 5.83 dB 5.41 dB
e — —
L JL J [ CEEREEE N L J1 )| BRRREEEE e

LTE Band 14 / 10MHz / 64QAM

Middle Channel / 1RB

Middle Channel / Full RB

Date: 8 FEB.2020 07.25:20

Date: 8 FEB.2020 07.25.41

Spectrum | = Spectrum | =
Ref Level 30.00 cBm  Offset 10,70 b Ref Level 30.00 cBm  Offset 10,70 b

lo_att 30de  AQT 2ms @ RBW 10 MHz lo_att 30de  AQT 2ms @ RBW 10 MHz

@153 view @153 view

00 —
N
X e N e
\ y y
1E- 1E-
5, Y 5,
* \
\ Y \
A
1€ 1€ :
S
I I\
kY \ b

E ! B 1|

CF 793.0 MHz i ean Pvir + 20.00 dB CF 793.0 MHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000

Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 1 | 0% | p.01%

Trace 1 | 16,76 cbm 22,67 dbm 5.11 d8 3.16 0B 5.30 dB 5.94 0B ©.09 dB Trace 1 | 17.22 dbm 24,53 dbm 7.31d8 3.07 dB 4.99 db 5.17 dB 5.87 dB
L S — —
L JL J [ CEEREEE N L J1 )| AR e
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26dB Bandwidth

Mode LTE Band 14 : 26dB BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 5.04 4.96 - - - - -
Middle CH - - - - 5.00 4.96 9.77 9.87 - - -
Highest CH - - - - 5.05 5.11 - - - - -
Mode LTE Band 14 : 26dB BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 5.08 - - - - - -
Middle CH - - - - 5.02 - 9.93 - - - -
Highest CH - - - - 511 - - - - - -
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LTE Band 14

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

o
v
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 0 de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.74 dBm| mili] 1 dBm|
790.99000 MHzZ| 790.63000 MHz
e M1 ndB 26.00 dB)| & 1 ndB 26.00 dB)|
v
. o - 5.035000000 MHZ X Bw 4.955000000 MHZ]
10d - - S, 10 d e = i,
,'/ & Tactor \ 157.1 /N S =G e 159.6)
0 di 0
] \ / \
4 13 4 \o
- 7 -10 =
20 d = 20 d AN
r\f"/J Y L = T
=30 - -30xdgm=— S R
-40d -40 d
50 df -50 di
60 d -60 db
CF 790.5 MHz 1001 pts Span 10.0 MHZ CF 790.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 780.95 MHz 12.74 dBm ndB down 5.035 MHz ML 790.63 MHz 12.34 dBm ndB down 4,955 MHz
TL 1 788.032 MHz -13.43 dém ndé 26.00 dB TL 1 7B7.983 MHz -13.64 dBm nds 26.00 da
T2 1 753.067 MHz -13.28 dém Q factor 157.1 T2 1 752,936 MHZ -13.37 dém Q factor 158.5

L 1 ) ]

Date: 8 FEB.2020 07.19:56

)il ) [

Cate: 8 FEB. 2020 07.19.44

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

(=]

Spectrum - pectrum
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 100 kHz
o att a0ds BWT 10 s @ VBW 300 kHz  Mode Auta FFT e att SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.95 dBm| mili] 11.40 dBm|
791.11200 MHzZ| 793.48000 MHz
e ndB 26.00 dB| & . ndB 26.00 dB)|
e n ~ R 4.995000000 MHZ ¥ Bw 955000000 MHZ]
10d 2 “wav 10 d I :
T Q Ydctor 158.4 Jf G Yookt 160.1]
od | \‘ 0 i
10 d k 10d Wi
- - E
/ L 7
20 df 1 20 df
ol ] T Sl P
P A P I W - .
a0 = - e ]
-40 -40 df
50 df -50 di
60 d -60 db
CF 793.0 MHz 1001 pts Span 10.0 MHZ CF 793.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 781112 MHz 12.95 dBm ndB down 4.955 MHz ML 793,46 MHz 11,40 dBm ndB down 4,955 MHz
T1 1 790.502 MHz -12.97 dém nds 26.00 d8 T1 1 790.493 MHZ -14.43 dBm nds 26.00 da
T2 1 785.458 MHz -13.28 dm Q factor 158.4 T2 1 795,448 MHZ -14.82 dém Q factor 160.1

L 1 ) ]

Date: 8 FEB.2020 07.20:07

)il ) [

Cate: 8 FEB 2020 07.20.19

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

)
v
Ref Level 30.00 GBm  Offset 10,70 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.70 db & RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT e att SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 12.93 dbm| MiL1] 11.80 dBm|
794.19100 MHz 79578000 MHZ]
20 20
W1 nd 26.00 dB| Wi ndB 26.00 dB|
» . o B A 5.045000000 MHZ| . X By . 5.105000000 MHZ]
. , A G rtar ™™ 1574 n 8 v = eV 1359
!
J \
o d | 0 di
/ \\
-10 df -10 7
{ b
204 - 20d T
s ~
W T AN prh e L
] ! RAYIVN Py
40 df -40 di
50 df 50 d
-6 df -60 di
CF 795.5 MHz 1001 pts Span 10.0 MHz CF 795.5 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 794.191 MHz 12.93 dBm nd@ down 5.045 MHz M1 795.78 MHz 11.80 dBm nd@ down 5,105 MHZ
T 1 793.002 MHz -12.82 dbm nd8 26.00 dB TL L 792.923 MHz -14.17 dm n 26,00 d8
T2 1 798.047 MHz -13.09 dém Q factor 157.4 T2 1 79B.027 MHz -14.16 dBm Q factor 1585.9

L I ]

Date: 8 FES 2020 072216

U ]

Cate: 8 FEB 2020 07.22.04
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Spectrum = Spectrum | [=
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.41 dBm| mili] 14.62 dBm|
791.2420 MHzZ| 790.1630 MHz
e ; ndB 26.00 dB| & " ndB 26.00 dB|
P e S | e PRI e, 9.770000000 MHz . AT T BR_ ©.870000000 MHz
10 d - - \ 10 - N e N SN
'Q factor \\ 81.0 7 'd ractoh \ 80.1
/ f \
od L | 0 it
t 1 T
rh | r{
BUE! -10d
7 T 7 X
/ \ / \
20 d 1 e 20 di ~ —
A ! A, A S
S ¥ - I e i
4 e 0
-40d -40 d
50 df -50 di
-60 df -60 di
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 781.242 MHz 14.41 dBm ndB down 9.77 MHz ML 750.163 MHz 14.62 dBm ndB down 9,57 MHz
T1 1 788.165 MHz -11.53 dém ndé 26.00 dB T1 1 7EB.065 MHz -11.63 dém ndé 26.00 d8
T2 1 787.935 MHz -11.72 dém  factor 510 T2 1 757.935 MHz -11.48 dBm  factor 80.1
L L J L JL J [
Date: 8 FEB 2020 07.23:25 Date: & FEB.2020 072314
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Report No. : FG9D3107C

LTE Band 14

Lowest Channel / 5MHz / 64QAM

Spectrum

Date: 8 FEB.2020 07.19:32

v
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz
o att a0ds BWT 10 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@1Pk Max
mili] 10.99 dm|
792 59800 MHzZ|
e ndB . 26.00 dB
04 Bu o 5.075000000 MHz
T ik -ﬁ%mr\u:w\\l 156.2
0d !
/ \
4 1 A
-0 .
. ;
20 - -
/ \
~ oW AL
D o i DT
-40d
50 df
60 d
CF 790.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 782.588 MHz 10.99 dBm ndB down 5.075 MHz
T1 1 787.963 MHz -15.08 dém ndé 26.00 dB
T2 1 793.037 MHz -15.12 dém  factor 156.2
L L J g

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum | = Spectrum | (=
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 300 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.84 dBm| mili] 14.41 dBm|
79322000 MHzZ| 791.3620 MHz
e " ndB 26.00 dB & ¥ ndB 26.00 dB
Y Bw 5.015000000 MHz . J . LAWA) Bu _ ©.930000000 MHz
wd T S S A v AT 150.2 0 71 e Pk or 79.7
/ \
0d y 0d L
/ 4
BUE! + -10d &
\ {
4 hY
20 d — 20 di -
A = o i .
b N L e ST §
4 A e
b,
-40d -40 d
50 df -50 di
-60 df -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 783.22 MHz 10.84 dBm ndB down 5.015 MHz ML 751,362 MHz 14.41 dBm ndB down 9,93 MHz
T1 1 790.403 MHz -14.94 ddm nds 26.00 d8 T1 1 7BB.025 MHz -11.40 dém ndé 26.00 d8
T2 1 785.418 MHz -15.09 dém  factor 158.2 T2 1 757.955 MHz -11.55 dém  factor 75.7
L L J - L JL J [
Date: 8 FEB 2020 07.20.30 Date: & FEB.2020 07.23.03

Highest Channel / 5MHz / 64QAM

L JL J

Date: 8 FES 2020 07.21:62

Spectrum L?
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
mili] 11.41 dBm|
79367200 MHzZ|
20
1 ndB 26.00 dB
104 X Bwe 5.105000000 MHz|
T T e T Vot Moy 155.5
i / LN
o i 4y
/ \
-10 df + £
7 X
20 d -
/ \
0. ‘ .
FAER Vo
Sl N
-40 ds
50 d
-60 d
CF 795.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 793.672 MHz 11.41 dBm nd@ down 5.105 MHz
TL 1 792.973 MHz 14,43 dm nd8 26.00 dB
T2 1 798.077 MHz -14.58 dBm Q factor 155.5
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FCC : 2AJOTTA-1222
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Occupied Bandwidth

Mode LTE Band 14 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.50 4.49 - - - - - -
Middle CH - - - - 4.52 4.51 9.03 9.03 - - - -
Highest CH - - - - 4.50 451 - - - - - -
Mode LTE Band 14 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 640QAM 640QAM 64QAM 64QAM 640QAM
Lowest CH - - - - 4.49 - - - - - - -
Middle CH - - - - 4.50 - 9.03 - - - - -
Highest CH - - - - 4.52 - - - - - - -
SPORTON INTERNATIONAL INC. Page Number 1 A1l of A37
TEL : 886-3-327-3456 Report Issued Date : Mar. 05, 2020
FAX : 886-3-328-4978 Report Version : Rev. 01
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searmron Las. FCC RF Test Report

Report No. : FG9D3107C

LTE Band 14

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L ) ]

Date: 8 FEB.2020 07.18:56

pectrum -
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att a0de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.72 dBm| mili] 12.11 dBm|
20 79075000 MHzZ| - 792.63800 MHz
11 Oce B 4.495504496 MHz Oce B 4.485514486 MHz
10 d ’l —— = An, - T'; 10 d ~ —— Sa— - ¢
\ | |
LE \ 0 F
\ i
/ \ / \
BUE £ -10d + N
. / \ B / \
20 " 7 20 - Y
A wf .
LYAY, v/ A
= : L Lo
30980 IRtantTe =y
-40d -40 d
50 df -50 di
-60 df -60 di
CF 790.5 MHz 1001 pts Span 10.0 MHz CF 790.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 780.75 MHz 12.72 dém ML 792,638 MHz 12.11 dBm
TL 1 788.26224 MHz 8.50 dBm oce Bw 4.495504496 MHz T1 1 788.26224 MHzZ 7.34 dBm oce Bw 4. 485514486 MHZ
T2 1 792.75774 MHz 7.69 dém T2 1 792.74775 MHz .74 dBm

- L I

DCate: 8 FEB.2020 07.19.08

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum -
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 100 kHz
jo ALt 30d8 8SWT 19 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 12.29 dBm| mili] 11.75 dBm|
792 99000 MHzZ| 791.31200 MHz
20 Occ Bw 4.515484515 MHz| 2 M1 Occ Bw 4.505494505 MHz|
04 T]Ln — e 10 d 7 u R s
{ ) A
od od
/ ~. J- \.
BUE! f 04 i '
20 di il \“. \
A R . N N b\“f‘ ~ i
5 el e NN LT
-40d -40 d
50 df -50 di
60 df -60 de
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 782.55 MHz 12.29 dém ML 751312 MHz 11.75 dém
TL 1 790.74235 MHz 7.75 dam Occ 8w 4.5154B4515 MHz TL L 790.74226 MHz 7.36 dam Occ 8w 4.505494505 MHZ
T2 1 795.25774 MHz 6.96 dBm T2 1 795.24775 MHz 6.05 dBm
L I ) - L I ) L
Date: 8 FEB 2020 07.21:05 Date: & FEB.2020 07.2053
pectrum -
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 100 kHz
jo ALt 30d8 8SWT 19 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 12.83 dBm| mili] 12.11 dBm|
79752800 MHzZ| 795.86000 MHz
=0 Occ B 4.495504496 MHz QD 4.505494505 MHz
10 d Tkt AR A A 104 1y, .
= S5 v . T
{ ] i
od od |
I ! L
104 - 104 - -
! \ 7
Vi \ /
20 d — = 20 d 7
L S o Y LVNP PN P A e N
i oy A Ty
40 d -40 de
50 d -50 di
&nd 60 d
CF 795.5 MHz 1001 pts Span 10.0 MHz CF 795.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 797.528 MHz 12.83 dem ML 795 B6 MHz 12.11 dBm
TL 1 793.25225 MHz 7.98 dm Occ Bw 4.495504456 MHz TL L 793.25225 MHz 6.37 dBm Occ Bw 4.505494505 MHz
T2 1 797.74775 MHz 8.99 dam T2 1 797.75774 MHz 6.40 dBm
—
L U J wa L JU J
Date: 8 FEB 2020 0721116 Date: 8 FEB 2020 07.21:28
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Spectrum | [ Specum [
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.07 dm| mili]
20 790.2430 MHzZ| -
/(‘ N Oce B 0.030960031 MHz '; Oce B 0.030969031 MHz
71} PN N 2 Tl N !
10d - = L 10d —— - —
] | ]
ad { * od { L
] | ] \
10 d -10d I T
20 d ——= 20 d - -

] S Y PN N e Ve ST
oA e bt e —
-40d -40 d
50 df -50 di
60 d -60 db
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |

ML 1 780.243 MHz 15.07 dém ML 769.723 MHZ 13.30 dBm
T1 1 788.4845 MHz 8.48 dBm oce Bw 9.030969031 MHz T1 1 7BE.4645 MHz 8.26 dBm oce Bw 9.030969031 MHZ
T2 1 797.5155 MHz 7.52 dém T2 1 7574955 MHz 7.08 dém

L I J \ )i J V-

Date: 8 FEB 2020 07.22.28 Date: & FEB.2020 07.22.40
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LTE Band 14

Lowest Channel / 5MHz / 64QAM
Spectrum Lu%’:

Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz

o att a0ds BWT 10 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100

[@1Pk Max

M 11.16 dom)

791.90900 MH
20 o
Oce By 4.485514486 MHz|

P Ve KT KL VA VA e

60 df

CF 790.5 MHz 1001 pts Span 10.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value |__Function
ML 1 781.900 MHz 11.16 dBm
T1 1 788.26224 MHz 5.22 dam Occ 8w 4.485514486 MHz
T2 1 792.74775 MHz 6.75 dbm

Function Result

Date: 8 FEB.2020 07.19:20

Middle Channel / 5SMHz / 64QAM Middle Channel / 10MHz / 64QAM

Spectmum | = : [=
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 300 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 1.34 dBm| mili] A0 dBm)
20 79358900 MHzZ| - 793.3800 MHz
. Oce B 4.495504496 MHz 1 Oce B 0.030969031 MHz
10 d —— —- - —- 10 d — —— e L — -
;l o T o] e AR y 7 7= I
od T 0d f Y
J | ] \
-0 . T 10 y
/ [
20d A 20 o ’ \
P / N e PoraAn ',
e L P A — A A
8 = gy -
iy Sy A
40 d 40 d
50 df 50 di
60 d -60 db
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 783.580 MHz 11.34 dBm ML 793,36 MHz 13.40 dBm
T1 1 790.74226 MHz 7.06 dam oce Bw 4.495504496 MHz T1 1 7BE.4B45 MHz 7.24 dBm oce Bw 9.030969031 MHZ
T2 1 795.23776 MHz 6.44 dBm T2 1 757.5155 MHz 6.44 dBm
L L J L JL J [
Date: 8 FEB 2020 07.20.42 Date: & FEB.2020 072251

Highest Channel / 5MHz / 64QAM
Spectrum Lu%’:

Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz

o att a0ds BWT 10 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100

[@1Pk Max

MiL1] 11.79 dBm)
794.50100 MHz
=0 Occ B 4.515424515 MHz

S PP STy S (WA

& g 7

ST T

60 df

CF 795.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 794.501 MHz 11.79 dBm
T1 1 793.24225 MHz 5.63 dam Oce Bw 4.5154B4515 MHz
T2 1 797.75774 MHz 5.44 dam

L JL J

Date: 8 FES 2020 07.21:40
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Conducted Band Edge

LTE Band 14 / 5MHz / QPSK

Lowest Band Edge /1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 10.70 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 db

Mode Auto Sweep

Date:2MAR 2020 1

@1 AvgPwr O1 AvgPwr
L heck | Limit iheck
20 gkine _SPURIOUS_LINE ABS 20 ghifle _SPURIOUS LINE ABS
10 dBm: ”i 10dB ’
. I B J
-10 dBrn 1 -10 d8
SPURIOUS_LINE_ABS_ /l \ | SPURIOUS_LINE_ABS_ / \
-20 dem { \ 20 d / \
30 de -30 dB
-0 d f \ - -a0 d ﬂ { \
U VAL JU“WMV \}1
od 1 S0
-60 dBm —|..‘ -60 d |Uﬂt\ !
Lpanodnonened |
Start 758.0 MHz 5005 pts Stop 805.0 MHz ] |f| Start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW [ Frequency | Powerabs | ALimit
758.000 MHz 769,000 MHz 100.000 kHz 758.28022 MHz -50.35 dém -37.35d8 758,000 MHz 769,000 MHz 100,000 kHz 764,20330 MHz -50.29 dBm -37.29 dB
769.000 MHz 775,000 MHz 6.250 kHz 77140060 MHz ~61.43 dem -28.43dp 769.000 MHz 775.000 MHz 6.250 kHz 770.90310 MHz -61.26 dBm -26.26 dB
775.000 MHz 768.000 MHz 100.000 kHz 787.99351 MHz -13.55 dBm -0.65 dB 775.000 MHz 786.000 MHz 100,000 kHz 787.90260 MHz “49.66 dBm ~36.86 db
788.000 MHz 709,000 MHz 100.000 kHz 788.32418 MHz 18.63 dém -11.37 dp 788.000 MHz 790.000 MHz 100,000 kHz 797.65385 MHz 18.67 dam ~11.33 dB
799.000 MHz 805.000 MHz 6.250 kHz 804.70923 MHz -61.25 dBm -26.25 dp 900.000 MHz 505.000 MHz £.250 kHz 79972827 MHz 25364 dBm “10.64 db
Read
) R v T TR v
Date:2MAR 2020 14:01:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100,100

Offset 10.70 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offsat 10.70 dB

Mode Auto Sweep

Date:2 MAR 2020 1352:16

Date:2MAR 2020 14:13:50

@1 AvgPwr @1 AvgPuwr
Limit Gheck Limit Gheck
0 dbife _SPURIOUS LINE_ABS 20 ghifle _SPURIOUS LINE_ABS
10 dBm 10 dBm
ode 0ds ‘ }
-10d ! \ -10 dBm
SPURIOUS_LINE_ABS_ { l | SPURIOUS_LINE_ABS_ J \
[ 1 - ;o
-30 dBm -30 dBm
-40 dBm pa -40 dB ,‘,_,J
0.d So.da
60 d L“""\- 60 dB
|E——— |
Start 758.0 MHz 5005 pts Stop 805.0 MHz Start 258.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Range Low | Range Up RBW [ Frequency |  Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 7B84.53297 MHz -50.33 dem -37.33 dp 758.000 MHz 769.000 MHz 100.000 kHz 766.14835 MHz -50.31 dBm -37.31 dB
769.000 MHz 775.000 MHz 6.250 kHz 770.12987 MHz ~61.66 dem -26.66 dB 769.000 MHz 775.000 MHz 6.250 kHz 770.22577 MHz -60.97 dem -25.97 d&
775.000 MHz 788,000 MHz 100.000 kHz 787.99351 MHz -26.08 dem -13.08 dp 775.000 MHz 788.000 MHz 100,000 kHz 787.98052 MHz -44.17 dBm -31.17 dB
788.000 MHz 799,000 MHz 100.000 kHz 790.74176 MHz 4.29 dem -25.71.dp 788.000 MHz 799.000 MHz 100.000 kHz 793.40110 MHz 4.27 dBm -25.73 dB
799.000 MHz 805.000 MHz 6.250 kHz 800.38761 MHz -55.97 dém -20.97 o2 799,000 MHz 905,000 MHz .250 kHz 799.00300 MHz -45,74 dBm -10.74 dB
Ready URNERRERY
) ] [ | T .
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LTE Band 14 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 10.70 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 db

Mode Auto Sweep

@1 AwgPwr @1 AvgPwr
it $heck | Limit ¢heck
PURIOUS LINE ABS o0 ghine i‘PURlous LINE ABS
M 10 dB {“‘
I y i
i
SPURIOUS_LINE_ABS_ /l \ | SPURIOUS_LINE_ABS_ /\
[ . [
f \ -30 dB
A L
DA o S
_| codn
s
1 -60 d ! %
Start 758.0 MHz 5005 pts Stop 805.0 MHz Start 756.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW [ Frequency | Powerabs | ALimit
758.000 MHz 769,000 MHz 100.000 kHz 762.67562 MHz -50.31 dém -37.31d8 758,000 MHz 769,000 MHz 100,000 kHz 760.99451 MHz -50.36 dBm -37.36 dB
769.000 MHz 775,000 MHz 6.250 kHz 77491309 MHz ~61.48 dem -28.48.dp 769.000 MHz 775.000 MHz 6.250 kHz 769.30270 MHz -61.41 dBm -26.41 dB
775.000 MHz 768.000 MHz 100.000 kHz 787.99351 MHz -13.58 dBm -0.58 dB 775.000 MHz 789.000 MHz 100,000 kHz 787.66883 MHz ~49.80 dBm ~36.80 db
788.000 MHz 799.000 MHz 100.000 kHz 788.30220 MHz 17.85 dBm -12.15 dB 788.000 MHz 799,000 MHz 100,000 kHz 797.62088 MHz 17.79 dem ~12.21 d&
799.000 MHz 805.000 MHz £.250 kHz 802.16164 MHz -61.22 dBm -26.22 dB 900.000 MHz 805,000 MHz 6250 kHz 79966833 MHz "£3.63 dBm ~18.63 dB
il ) Ready WRHRRERNE

2020 13:5931

Il

] Ready

Date:2 MAR 2020 140

20

Lowest Band Edge /Full RB

Highest Band Edge / Full RB

e
Spectrum ‘:‘5‘ Spectrum =
Reflevel 30.00 dém Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 d8 Mode Auto Sweep
SGL Count 100100 SGL Count 100,100
@1 Avgrwr ®1 fugPwr
Limit ¢heck Limit Gheck
on dbifie_§PURIOUS LINE ABS o0 obife _$PURIOUS LINE_ABS
10 dBm 10 dBm
ode 0dp [ "ﬂ\
-10d -10 dBm
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_ } {
20 d [ “20 de } \
-30 dem '// \\_\ -30 dBm i
-40 dBm \_\l 40 dB \1
r b, o M
604 60 d
Start 758.0 MHz 5005 pts Stop 805.0 MHz Start 258.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangaup | RBW [ Frequency |  Powerabs | ALimit
758.000 MHz 763.000 MHz 100,000 kHz 763.24725 MHz -50.36 dem -37.36 2 758.000 MHz 769.000 MHz 100.000 kHz 762.03056 MHz -50.32 dBm -37.32 dB
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 758,000 MHz 100,000 kHz 742,90155 MHz -59.72 dBm -46,72 dB 30,000 MHz 758,000 MHz 100.000 kHz 743.62919 MHz -53.60 dBm -46.60 dB
805.000 MHz 1.000 GHz 100.000 kHz 997.50480 MHz -58.54 dBm -45.54 dB 505,000 MHz 1,000 GHz 100.000 kHz 999.56147 MHz -58.28 dBm -45.28 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.99125 GHz -48,29 dBm -35.29 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.97926 GHz -48,39 dBm -35.30 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.54680 GHz -43.80 dBm -30.80 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.5527% GHz -43.,83 dBm -30.83 db
\ ) J v ( ) J wa
Date: 8.FEB.2020 0748 46 Date: 8 FEB.2020 07:50:48
Spectrum u%;"
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 &ine _SPURIOUS |INE_ABS PABS
SPURIOUS_LINE_ABS_
-20 der
30 d
40 dBm
~— PR I S -
50 dBM— e
oo
70 de
-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 758.000 MHz 100.000 kHz 755.27136 MHz -59.84 dBm ~46.84 dB
805.000 MHz 1.000 GHz 100.000 kHz 996.83283 MHz -58.60 dBm -45.60 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.99025 GHz -48.38 dBm -35.38 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.53430 GHz -43.77 dBm -30.77 dB
( It ] o
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LTE Band 14 / 10MHz

Middle Channel / 64QAM

Ref Level 0.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit rwrk PABS
ine sPURIOUS. INE_ABS PABS
-10 #dHH i
SPURIOUS_LINE_ABS_
-20 dBm
-30 de
-40 dBm
PP P R
-50 dBM—y— el T T R
oo
70 d8
-80 dBm
-90 der
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 758,000 MHz 100,000 kHz 731.62319 MHz -59,70 dBm -46,70 dB
805.000 MHz 1.000 GHz 100.000 kHz 806.21814 MHz -51.12 dBm -38.12 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.99925 GHz -48,52 dBm -35.52 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.55028 GHz -43.78 dBm -30.78 dB
)i J LU
Date: 8.FEB.2020 07:54.48
SPORTON INTERNATIONAL INC. Page Number 1 A24 of A37
TEL : 886-3-327-3456 Report Issued Date : Mar. 05, 2020
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC : 2AJOTTA-1222



searron as. FCC RF Test Report Report No. : FG9D3107C

Mask

Spectrum - pectrum -
Ref Level 30.00 dém  Offset 10.70 d& Mode Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Sweep
@ 1Am Max @ 1Am Max
Limit gheck Pafs Limit gheck Pafs
20 C‘I;‘ 200 ‘ 20 C‘I;‘ 200 _
1 r 1 “
[ | [
1 n
-10 df L -10 df +
L
-20 5 \\‘ =0 / \l
f \ / \
30 d T -a0d - ¢ 4
\ |
f / |
40 d \ y. 4 40 d i !
i LG \ n
_ A . AN
S0 dem — - = . ” 50 —1 > i T AW
60 df -60 df
CF 790.5 MH2 691 pts Span 25.0 MHz CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 20.74 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 20.72 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-12.500 MHz -5.000 MHz | 100.000kHz | 764.32246 Mz -51.26 dém 72,02 dB -37.02dB -12.500 MHz -5.000 MHz | 100.000kHz | 78403261 MHz 41,75 dbm -62.47 dB 27478
5,000 MHz -2500 MHz | 100.000 kHz | 707.99188 MHz -13.03 dém -33.77 d8 -6.77 dB 5,000 MHz -2500 MHz | 100.000 kHz | 78790942 MHz -47.17 dBm -67.89 0B -42.89 d8
2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -46.99 dBm -67.73d8 -42.73d8 2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -12.86 dBm -33.58 dB -8.58 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 786.96738 Mz -47.56 dbm -68.30 di 3.30 db 5.000 MHz 12.500 MHz | 100.000 kHz | 801.38768 MHz ~+49.02 dbm -69.7+4 di -34.74 db
e
L I J GHIE L ) ] )
Date: 8 FEB 2020 07.29:04 Date: 8 FEB 2020 07.29:34
Spectrum -
Ref Level 30.00 d&m  Offset 10.70 d8 Mode Sweep
[@17m Max
Limit ¢heck PARS
20 :lL' 200
10
0 d ‘f j
-10d i \
-20
4 b I
. o~ M
e
-40d T =1 T
| ned B [t S
SO dés =
60 df
CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 20.31 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MHz | 100.000 kHz 78406884 Mz -38.67 dbm -56.98 db 2398 d8
-5.000 MHz -2500 MHz | 100.000 kHz | 78798188 MHz -24.86 dBm -45.17 B -20.17 dB
2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -25.20 dBém -45.50 dB -20.50 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 785.73551 MHz -36.64 dBm -56.95 db -21.95 da
L I ) -
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Report No. : FG9D3107C

LTE Band 14 / 5MHz / 16QAM

Lowest Channel / 1RB

Spectrum - ectrum -
Ref Level 30.00 dém  Offset 10.70 d& Mode Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Sweep
@ 1Am Max @ 1Am Max
Limit gheck Pafs Limit gheck Pafs
20 E‘L‘ 200 20 E‘L‘ 200
1 T ‘ 1 ﬂ
[ H [ 1
\ |
-10 d - -10 d -
1 \ !
. Y . [
o [
30 d I 0 -a0d |
[ w‘ fi i \
4nd / gowng 0d - ] \]
o , L~ N
A A A | )
B I e o i e S T T g T VRS AN
CF 790.5 MH2 691 pts Span 25.0 MHz CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 20.13 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 19.88 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-12.500 MHz -5.000 MHz | 100.000kHz | 764.25000 Mz -51.16 dém -71.29.d8 -36.20dB -12.500 MHz -5.000 MHz | 100.000 kFz | 763,93636 MHz —41.74 dbm -61.62 dB 26,62 dB
5,000 MHz -2500 MHz | 100.000 kHz | 70799198 MHz -12.23 dbm -32.36 d8 -7.36 dB 5,000 MHz -2500 MHz | 100.000 kHz | 787.13478 MHz 46,34 dBm -66.22 0B -41.22d8
2.500 MHz 5.000 MHz 100.000 kHz 793.23551 MHz -44.18 dBm -64.31d8 -30.31 d8 2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -13.23 dBm -33.11 dB 8.11 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 786.96738 Mz -45.08 dbm -65.22 di -30.22 dB 5.000 MHz 12.500 MHz | 100.000 kHz | 801.31522 MHz —+48.21 dbm -68.09 db 09 db
—
L I J [ L ) ] [ )
Date: 8 FEB 2020 07.28:34 Date: 8 FEB.2020 07.30.03

Lowest Channel / Full RB

Spectrum

Ref Level 30.00 d8m

Offset_10.70 d&

Mode Sweep

[@17m Max
Limit ¢heck PARS
200
20 dbi
10
0 da I” h"'kuud'}
-10d | k
-20
30 df
-40d o
e ~s
eantl e
50 dem- =
60 df
CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 19.24 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MHz | 100.000kHz | 785.44565 MHz -38.90 dBm -56.13 dB 2313 d8
-5.000 MHz -2500 MHz | 100.000 kHz | 78798188 MHz -26.27 dBm -45.50 dB -20.50 dB
2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -26.69 dBm -45.93 dB -20.93 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 78555435 MHz -37.95 dbm -57.14 dé -22.18 d&
\ 1 ) T e
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LTE Band 14 / 5MHz / 64QAM

Lowest Channel / 1RB

Spectrum - ectrum -
Ref Level 30.00 dém  Offset 10.70 d& Mode Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Sweep
@ 1Am Max @ 1Am Max
Limit gheck Pafs Limit gheck Pafs
ZUC‘L‘ 200 ZUC‘L‘ 200
i i
10 { 10 ﬁ‘
’ | ‘[ ’ |
[
-10 d -10 d f
\
\ / L
-z0 i T -20 7 T
{ \ 1 |
i H L i
-30 -30
T
| \ i { I
40 d L 40 d ] - -
P A=
- i I . o JIAT— | A
T e e ] Bseiosiie R St A
-60 df -60 df
CF 790.5 MH2 691 pts Span 25.0 MHz CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 18.87 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 18.81 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kH
Range Low | RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALl
-12.500 MHz -5.000 MHz | 100.000kHz 76463478 Mz -51.76 dém 70,63 da -35.63dB -12.500 MHz -5.000 MHz | 100.000kHz | 78403261 MHz 2.5 dbm -61.76 dB -26.76 db
5,000 MHz -2500 MHz | 100.000 kHz | 70799198 MHz -14.66 dbm -33.54 d8 -6.54 B 5,000 MHz -2500 MHz | 100.000 kHz | 78790942 MHz -48.23 dBm
2.500 MHz 5.000 MHz 100.000 kHz 794.10507 MHz -46.68 dBm -65.55 d8 -40.55 d8 2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -14.17 dBm
5.000 MHz 12.500 MHz | 100.000 kHz | 786.96739 Mz 46,18 dbm -65.05 di -30.05 dB 5.000 MHz 12.500 MHz | 100.000 kHz | 78535290 MHz 48,97 dbm
e
L )i J BERIRACED e L )i )|
Date: 8 FEB 2020 07.28:04 Date: 8 FEB.2020 07.30:33

Lowest Channel / Full RB

Spectrum

Ref Level 30.00 d8m__ Offset 10.70 d8 Mode Sweep

Limit ¢heck PARS
200
20 dbi
10
. r,._...,wﬂ_—«w.
-10d | l
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I’ 1
30 d 7 T
o~ g s p—
-40 d = ~—
Ry R
-50 1 = =
60 df
CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 18.32 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MHz | 100.000kHz | 785.44565 MHz -39.68 dbm -56.00 dB 23,008
-5.000 MHz -2500 MHz | 100.000 kHz | 78798188 MHz 2692 dBm -45.14 B -20.14.dB
2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -26.82 dBm -45.14 dB -20.14 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 785.51812 MHz -39.27 dbm -57.59 di -22.58 db
——
\ 1 ) W e
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LTE Band 14 / 5MHz / QPSK

Middle Channel / 1RB

&

Spectrum
Ref Level 30.00 dm__ Offset_10.70 d8 Mode Sweep
[®17m Max

ectrum
Ref Level 30.00 dém__ Offset 10.70 d& Mode Sweep
[@17m Max

Date: 8 FEB.2020 07.32:32

Date: 8 FEB.2020 07.32.02

Limit gheck Pafs Limit gheck Pafs
20 C‘I;‘ 200 ‘ 20 C‘I;‘ 200 _
1
» | » ( i
[ ‘ [
1 |
. /
-10 df v -10d
\ /
20 N - 20 L4
! \ i |
i A 30 d { 1
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nd | LAl nd M 1 ,
= [ iy S I |
AL A RTINS R L
BN ISRNUINNN B S T R TRRTR W o LI L7
-60 df -60 df |
CF 793.0 MHZ2 691 pts Span 25.0 MHz CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 20,73 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 20.71 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALi Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz | 100.000kHz  787.32371 Mz -50.52 dém 7125 d8 -36.25dB -12.500 MHz -5.000 MHz | 100.000kHz | 786.45014 Mz -39.65 dbm ] -25.36 db
5,000 MHz -2500 MHz | 100.000 kHz | 790,418 MHz -12.91 dém -33.63d8 -6.63 dB 5,000 MHz -2500 MHz | 100.000 kHz | 78985594 MHz -40.47 dBm -61.19 0B -36.19 d8
2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -47 77 dBm -68.50 d8 -43.50 d8 2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -12.38 dBm -33.09 dB -8.09 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 789.43116 Mz 43,53 dbm -69.26 di -34.26 dB 5.000 MHz 12.500 MHz | 100.000 kHz | 75953386 MHz -38.58 dBm 29 dB -24.20 db
e e ————
L I J GHIE L ) ] ()

Middle Channel / Full RB

Spectrum

Ref Level 30.00 d8m

Offset_10.70 d&

Mode Sweep

heck

—— —
o =
f <
N - M L.
60 df
CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 20.34 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | Range Up RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MHz | 100.000kHz | 787.93606 MHz -33.58 dbm -53.92 db -16.92 d8
-5.000 MHz -2500 MHz | 100.000 kHz | 79048188 MHz -23.43 dBm -43.77 0B -18.77 dB
2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -24.88 dBm 22 dB -20.22 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 78801812 MHz -35.81 dBm b 2115 d&
——
\ 1 ) T W
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LTE Band 14 / 5MHz / 16QAM

Middle Channel / 1RB

Spectrum - ectrum -
Ref Level 30.00 dém  Offset 10.70 d& Mode Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Sweep
@ 1Am Max @ 1Am Max
Limit gheck Pafs Limit gheck Pafs
20 C‘L‘ 200 20 C‘L‘ 200
P
10 - 10 T
; [ ; \
I I
\ i
10 d - -10 d .
\
0 J| 0 L
/ \ [
30 d i 1 30 d . f L]
{ \ |
|/ \ f ! v
40 ¢f ; e f 40 df T A
\ Ay | At Y
i, . AN 4
WU Sy T [ N R I [ e
-60 df
CF 793.0 MHZ2 691 pts Span 25.0 MHz CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
T Power 20.00 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 20.05 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALil Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-12.500 MHz -5.000 MHz | 100.000kHz  787.87318 Mz -50.70 dém 70,70 da -35.70 dB -12.500 MHz -5.000 MHz | 100.000 kHz | 786.43636 MHz -39.03 dbm -59.14 dB 24,1408
5,000 MHz -2500 MHz | 100.000 kHz | 790.49198 MHz -11.56 dém -31.56 dB -6.56 db 5,000 MHz -2500 MHz | 100.000 kHz | 7903731 MHz -45.93 dBm -65.99 B -40.99 d8
2.500 MHz 5.000 MHz 100.000 kHz 795.55435 MH2 -47 .60 dBm -67 .60 d8 -42.60 d8 2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -13.20 dBém 33.26 dB -8.26 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 789.46738 Mz 4764 dbm -67.65 di -32.65 b 5.000 MHz 12.500 MHz | 100.000 kHz | 789.50362 MHz —+7.21 dBm 7.27 0B -32.27 db
—
L I J [ L ) ] ()
Date: 8 FEB.2020 07.33.01 Date: 8 FEB.2020 07.31:33

Middle Channel / Full RB

Spectrum

Ref Level 30.00 d8m__ Offset 10.70 d8 Mode Sweep

[@17m Max
Limit ¢heck PARS
200
20 dbi
10
ode J’ — i
10 df | }
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I |
30 d L
e e
A o,
-40d 7 = =
g ey ST
56 S
60 df
CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 19.27 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz | 100.000kHz  787.98166 MHz 34,78 dbm 54,05 db -19.05d8
-5.000 MHz -2500 MHz | 100.000 kHz | 79049188 MHz -24.99 dBm -44.25 0B -19.25 db
2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -26.51 dBm -45.78 dB -20.78 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 788,09058 MHz -37.43 dbm -56.76 db -21.76 d&
\ 1 ) W e
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Spectrum - ectrum -
Ref Level 30.00 dém  Offset 10.70 d& Mode Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Sweep
@ 1Am Max @ 1Am Max
Limit gheck Pafs Limit gheck Pafs
20 C‘I;‘ 200 20 C‘I;‘ 200
1 P 1 ‘ﬂ
R Il R ‘
T
i T
10 T 10
Y /
20 A— 20 F—Tr
13 fo
-30 df - -30 df f
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T o N 1~ u
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60 df
CF 793.0 MHZ2 691 pts Span 25.0 MHz CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 18.89 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 18.83 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kH
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALl
-12.500 MHz -5.000 MHz | 100.000kHz | 786.82246 MHz -51.77 dém 70,66 da -35.66 d8 -12.500 MHz -5.000 MHz | 100.000kHz | 786.53261 MHz —+42.93 dbm -61.76 dB -26.76 db
5,000 MHz -2500 MHz | 100.000 kHz | 790.49198 MHz -14.96 dBm -33.86 d8 -0.86 dB 5,000 MHz -2500 MHz | 100.000 kHz | 79048188 MHz -46.77 dBm
2.500 MHz 5.000 MHz 100.000 kHz 796.89493 MHz -46.61 dBm -65.50 d8 -40.50 d8 2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -13.66 dBm
5.000 MHz 12.500 MHz | 100.000 kHz | 789.46738 Mz 4370 dbm -67.59 di -32.59 db 5.000 MHz 12.500 MHz | 100.000 kHz | 75953386 MHz -50.34 cBm
e
L )i J [ ] L )i )|
Date: 8 FEB.2020 07.33:30 Date: 8 FEB.2020 07.31:03
Spectrum
Ref Level 30.00 d&m  Offset 10.70 d8 Mode Sweep
[@17m Max
Limit ¢heck PARS
20 :lL' 200
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. JM, I
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30 df
Lonarir .
40d - e L
e B
50 T
60 df
CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 18.34 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MHz | 100.000kHz  787.90842 Mz -36.43 dbm 5484 db -19.64d8
-5.000 MHz -2500 MHz | 100.000 kHz | 79049188 MHz -25.67 dBm -44.01 B -19.01 dB
2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -27.69 dBm -46.04 dB -21.04 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 798.12681 MHz —+40.07 dbm -50.42 db 2342 db
\ 1 ) T e
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Report No. : FG9D3107C

LTE Band 14 / 5MHz / QPSK

Highest Channel / 1RB

Spectrum - ectrum -
Ref Level 30.00 dém  Offset 10.70 d& Mode Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Sweep
@ 1Am Max @ 1Am Max
Limit gheck Pafs Limit gheck Pafs
20 C‘L‘ 200 \I 20 C‘L‘ 200
1 f 1 T \‘
[ | [
\ /
-10d - -10d f
1 ’f'
o0 ) \\ o0 I l‘
|’ 4 \
30 df " -30 a X
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-40d - h T [‘ -40d ar v = = B E
N4 L N\ Sy o
iy "\‘,,1 VU _ ——— v el R
———— = e PSS A
-60 d
CF 795.5 MH2 691 pts Span 25.0 MHz CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 20.75 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 20.64 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-12.500 MHz -5.000 MHz | 100.000kHz | 780.26443 Mz —7.26 dém 60,02 da -33.02d8 -12.500 MHz -5.000 MHz | 100.000kHz 78906884 Mz -37.45 dbm -56.10 dB -23.10d8
5,000 MHz -2500 MHz | 100.000 kHz | 792.99198 MHz -12.72 dbm -33.47d8 -6.47 dB 5,000 MHz -2500 MHz | 100.000 kHz | 79290942 MHz 38.36 dBm -59.01 dB -34.01 08
2.500 MHz 5.000 MHz 100.000 kHz 798.34420 MHz -45.62 dBm -66.37 d8 -41.37 d8 2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -13.23 dBm -33.87 dB -8.87 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 801.93116 Mz 47,64 dbm -68.38 di -33.38 dB 5.000 MHz 12.500 MHz | 100.000 kHz | 80183116 MHz -37.92 dbm -23.56 db
e
L )i J [ ] L )i )|
Date: 8 FEB.2020 07.37:58 Date: 8 FEB.2020 07.38:28

Highest Channel / Full RB

Spectrum

Ref Level 30.00 d8m__ Offset 10

70 d8 Mode Sweep

[@17m Max
Limit ¢heck PARS
200
20 dbi
10
0 d " 1
-10d i ‘
-20 |
30 di — -
e e
-40 df = - —
56— —
60 df
CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 2035 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MHz | 100.000 kHz  790.40342 Mz -35.20 dbm -55.54 db 2054 d8
-5.000 MHz -2500 MHz | 100.000 kHz | 79298188 MHz -24.02 dBm -44.37 0B -19.37 dB
2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -25.60 dBm -45.94 dB -20.94 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 800.73551 MHz -38.78 dBm -59.13 db 2413 d&
\ 1 ) T W
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searmron Las. FCC RF Test Report

Report No. : FG9D3107C

LTE Band 14 / 5MHz / 16QAM

Highest Channel / 1RB

Spectrum - ectrum -
Ref Level 30.00 dém  Offset 10.70 d& Mode Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Sweep
@ 1Am Max @ 1Am Max
Limit gheck Pafs Limit gheck Pafs
20 C‘L‘ 200 20 C‘L‘ 200
fi
10 “ 10 T ‘
[ 1 ‘, [ 1
R /
-10 d 4 -10 d
§ /
20 J.i T -z0 Lt
/
o !
30 df i -30 df 7
/ o \
¥
40 d ! \L/ { 40 d ff P _— \Mnl - il
AL ] ol sy " frity,
s0 AN - A A o JEDNEESY oty
B —— e e e P
-60 df -60 df
CF 795.5 MH2 691 pts Span 25.0 MHz CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 19.87 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 20.02 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-12.500 MHz -5.000 MHz | 100.000kHz | 789.32246 Mz -50.56 dém 70,42 da -35.42 dB -12.500 MHz -5.000 MHz | 100.000 kHz | 780,96014 Mz ~36.66 dBm -56.68 db 2168 d8
5,000 MHz -2500 MHz | 100.000 kHz | 792.99198 MHz -12.43 dbm -32.20d8 7.29 d8 5,000 MHz -2500 MHz | 100.000 kHz | 79298188 MHz -37.97 dbm -58.00 0B 33.00 dB
2.500 MHz 5.000 MHz 100.000 kHz 798.05435 MHz -47 85 dBm -67.71d8 42.71 d8 2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -13.44 dBm -33.46 dB -B.46 dB
5.000 MHz 12.500 MHz | 100.000 kHz | 802.00362 Mz -45.56 dbm -65.43 di -30.43 dB 5.000 MHz 12.500 MHz | 100.000 kHz | 801.56884 MHz -37.91 dbm 93 di -22.93 db
—
L I J [T L ) ] ()
Date: 8 FEB.2020 07.37:28 Date: 8 FEB.2020 07.38:58

Highest Channel / Full RB

Spectrum

Ref Level 30.00 d8m

Offset_10.70 d&

Mode Sweep

Cate: 8 FEB 2020 07.35:59

Limit ¢heck PARS
20 :lL' 200
10
0 de ]{ SR — }
-10d | k
-20 I T
30 o -
o St
-40d — -
e T ——
~50-dfrt== == o
60 df
CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 19.29 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MHz | 100.000 kHz | 790.44565 Mz ~36.80 dBm -56.03 db 21,08 d8

-5.000 MHz -2500 MHz | 100.000 kHz | 79298188 MHz -25.58 dBm 44,07 0B -19.07 dB

2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -27.11 dBm -46.40 dB -21.40 d&

5.000 MHz 12.500 MHz | 100.000 kHz | 80053058 MHz -39.47 dbm -58.76 db -23.76 d&

\ 1 ) T W
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searmron Las. FCC RF Test Report
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LTE Band 14 / 5MHz / 64QAM

Highest Channel / 1RB

Spectrum
Ref Level 30.00 dm__ Offset_10.70 d8 Mode Sweep
[®17m Max

Mode Sweep

- Spectrum
Ref Lavel 30.00 d5m _ Offset_10.70 d8
@ 1rm Max

Date: 8 FEB.2020 07.36:58

Date: 8 FEB.2020 07.39:28

Limit gheck Pafs Limit gheck Pafs
20 E‘L‘ 200 20 E‘L‘ 200
1 ‘n 1 ‘H‘
o H o L
{
-10 y -10 i
Y !
on - - 20 7 |\
\ /
304 i \ a0 d : ;
AN | At
40 ! i 40
I J T 7 1T T
A L | i | Jinl AW A
0 / -\ r 0 / o L AN
UV BRI Sy | LT U W B RO P SRS T N
-60 df -60 df
CF 795.5 MH2 691 pts Span 25.0 MHz CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 18.82 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 18.96 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz | 100.000kHz | 789.32246 Mz -51.55 dém 70,38 da -35.30 dB -12.500 MHz -5.000 MHz | 100.000kHz 78903261 MHz 41,16 dbm -60.12 dB -25.12 8
5,000 MHz -2500 MHz | 100.000 kHz | 792.99198 MHz -13.44 dém -32.26 dB -7.26 dB 5,000 MHz -2500 MHz | 100.000 kHz | 79240217 MHz 42,38 dBm -61.34 0B 36.34 dB
2.500 MHz 5.000 MHz 100.000 kHz 798.09058 MHz -48.46 dBm -67.29 d8 -42.20 d8 2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -13.83 dBm -32.80 dB -7.80 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 801.93116 Mz -+7.39 dbm -66.21 di -31.21 dB 5.000 MHz 12.500 MHz | 100.000 kHz | 801.95736 MHz -50.67 dBm -69.63 db -34.63 db
e e ——
)i [ ] L )i )| LEERRERE

Highest Channel / Full RB

Spectrum

Ref Level 30.00 d

2m__ Offset 10.70 d& Mode Sweep

Cate: 8 FEB 2020 07.36:28

[@17m Max
Limit ¢heck PARS
200
20 dbr
10
o J,ammw. o,
10a | \
-20 1
30 d |
J Y
P \
40 de —= S = o —
j_/-»-"‘"“ o by N
| ——
60 df
CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 18.33 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MHz | 100.000 kHz  790.22826 MHz -38.56 dBm -56.89 db 2169 d8
-5.000 MHz -2500 MHz | 100.000 kHz | 79298188 MHz -25.65 dbm 43.99 0B -18.99 dB
2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -27.70 dBém -46.03 dB -21.03 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 800.66304 MHz —+1.05 cbm -59.39 db -24.39 d&
——
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LTE Band 14 / 10MHz / QPSK

Middle Channel / 1RB

Spectrum
Ref Level 30.00 dm__ Offset_10.70 d8 Mode Sweep
[®17m Max

- ectrum
Ref Lavel 30.00 d5m__ Offset_10
@ 1rm Max

Date: 8 FEB.2020 07.41:27

70 dB Mode Sweep

Limit gheck Pafs Limit gheck Pafs
ZUC‘L‘ 200 ZUC‘L‘ 200 'l
[ i [
-10d | '\ -10d
20 A -20

L
30 df I' 30 df
IR
40 d ! T 4 -40d ’ i |
! L
s [ | M l £ s T S A
T e o 9 o W SIS L i e S, N
60 df -60 df
CF 793.0 MHZ2 691 pts Span 50.0 MHz CF 793.0 MHZ2 691 pts Span 50.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 20.45 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 20.41 dBm Tx Bandwidth 10,000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-25.000 MHz | -10.000 MHz | 100.000kHz | 702.60145 MHz -53.00 dém 7345 d8 -36.45 dB -25.000 MHz | -10.000 MHz | 100.000KkHz | 77977536 MHz 46,90 dbm 6731 dB 32318
-10.000 MHz -5.000 MHz | 100.000 kHz | 70795377 MHz -19.32 dbm -39.77.d8 -14.77 d8 -10.000 MHz -5.000 MHz | 100.000 kHz | 784.19565 MHz ~44.94 dBm -65.35 0B -40.35 d8
5.000 MH2 10.000 MHz 100.000 kHz B801.80435 MHz -48.40 dBm -68.93 d8 -43.03 d8 5.000 MH2 10.000 MHz 100.000 kHz 798.03623 MHz -18.94 dBm -39.35 dB -14.35 d8
10.000 MHz 25.000 MHz | 100.000 kHz | 80622464 MHz 4748 dbm -67.92 di -32.92 db 10.000 MHz 25.000 MHz | 100.000 kHz | 815.06522 MHz -51.58 dBm -71.99 di -36.99 db
e
L I J [T L ) ] )

Date: 8 FEB.2020 07.40.57

Middle Channel / Full RB

Spectrum

Ref Level 30.00 d8m

Offset_10.70 d& Mode Sweep

[@37m Max
Limit ¢heck PARS
20 :lL' 200
10
0 d , T
-10d ‘ i
-20 \
30 df
R e
-40d 1 ~—
s 1»»
-50 e —
e S—
60 d
CF 793.0 MHZ2 691 pts Span 50.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 20.00 dBm Tx Bandwidth 10,000 MHz RBW  100.000 kHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-25.000 MHz | -10.000 MHz | 100.000 kHz | 782,81884 MHz -58.25 db 2425 d8
-10.000 MHz -5.000 MHz | 100.000 kHz | 78795377 MHz -51.94 0B -26.94 dB
5.000 MH2 10.000 MHz 100.000 kHz 798.03623 MHz -52.15 dB -27.15 d&
10.000 MHz 25.000 MHz | 100.000 kHz | 803.10870 MHz - -60.30 db -25.30 d
\ 1 ) T e

Cate: 8FEB 2020 07.43:54
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LTE Band 14 / 10MHz / 16QAM
Middle Channel / 1RB

Spectrum - ectrum -
Ref Level 30.00 d&m __ Offset_10.70 d8 Mode Sweep Ref Level 30.00 d&m __ Offset_10.70 d8 Mode Sweep
@ 17m Max @ 17m Mo

Limit gheck Pafs Limit gheck Pafs
20 C‘L‘ 200 20 C‘L‘ 200
o li o
, I , |
I |
10 df ; -10 i
I T
I /
-20 1 -20
[ /
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o d /| 04 [
| \ [
0 \ ; 40 d Lt
T et T
n L P ) - , 4 b el
st B L - — R s K LT F TR N
-60 df -60 df |
CF 793.0 MHZ2 691 pts Span 50.0 MHz CF 793.0 MHZ2 691 pts Span 50.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
T Power 19.60 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 19.44 dBm Tx Bandwidth 10,000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-25.000 MHz | -10.000 MHz | 100.000kHz | 702,188 MHz -53.26 dém 72,68 dB -37.60 d8 -25.000 MHz | -10.000 MHz | 100.000KkHz | 77977536 MHz —47.75 dbm -67.19 dB -32.19d8
-10.000 MHz -5.000 MHz | 100.000 kHz | 70795377 MHz -20.21 dbm -39.80 d8 -14.80 d8 -10.000 MHz -5.000 MHz | 100.000 kHz | 784.19565 MHz -46.01 dBm -65.44 0B -40.44 d8
5.000 MH2 10.000 MHz 100.000 kHz B801.80435 MHz -49.27 dBm -68.87 d8 -43.87 d8 5.000 MH2 10.000 MHz 100.000 kHz 798.03623 MHz -18.59 dBm -38.03 dB -13.03 d8
10.000 MHz 25.000 MHz | 100.000 kHz | 80622464 MHz 44,16 dbm -67.75 di -32.75 dB 10.000 MHz 25.000 MHz | 100.000 kHz | 803.10870 MHz —+4.26 dBm o -26.70 db
N
L Jl J BERIRACED e L )jd

Date: 8 FEB.2020 07.41:56 Date: 8 FEB.2020 07.40.23

Middle Channel / Full RB

Spectrum

Ref Level 30.00 d8m__ Offset 10.70 d8 Mode Sweep

[@37m Max
Limit ¢heck PARS
200
20 dbi
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0 d | —
- i 1‘
| L
30 di 4
-40 = — S——
S0 = o ey
Rt Sl ——
60 df
CF 793.0 MHZ2 691 pts Span 50.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 18.96 dBm Tx Bandwidth 10.000 MHz REW 100.000 kHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
25.000 MHz | -10.000 MHz | 100.000 kHz 78281684 MHz -38.18 dbm -58.14 db EESCYE)
-10.000 MHz -5.000 MHz | 100.000 kHz | 78795377 MHz -33.41 gBm
5.000 MH2 10.000 MHz 100.000 kHz 798.03623 MHz -34.31 dBm
10.000 MHz 25.000 MHz | 100.000 kHz | 803.47101 MHz —+1.84 dBm

L ) ]
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LTE Band 14 / 10MHz / 64QAM

Middle Channel / 1RB

Spectrum - ectrum -
Ref Level 30.00 d&m __ Offset_10.70 d8 Mode Sweep Ref Level 30.00 d&m __ Offset_10.70 d8 Mode Sweep
@ 17m Max @ 17m Mo

Limit gheck Pafs Limit gheck Pafs
20 C‘L‘ 200 20 C‘L‘ 200
o ‘L o {
10 J! ] -10 +
\ \
\ |
-z0 T -20
[ i
30 d / \ 30 d +
40 d I A 40 d b 'l’, i
4 l\ll o 4 n| fl.}uwa- LM [T
PR RBS—— — AL B ey L P——
CF 793.0 MHZ2 691 pts Span 50.0 MHz CF 793.0 MHZ2 691 pts Span 50.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 18.41 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 18.46 dBm Tx Bandwidth 10,000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-25.000 MHz | -10.000 MHz | 100.000kHz | 702.52398 MHz -53.27 dém 7166 dB -36.68 dB -25.000 MHz | -10.000 MHz | 100.000KkHz | 77277536 MHz 48,15 dbm -66.61 dB 3161d8
-10.000 MHz -5.000 MHz | 100.000 kHz | 707.95377 MHz -20.69 dbm -39.10d8 -14.10d8 -10.000 MHz -5.000 MHz | 100.000 kHz | 78795377 MHz -47.53 dBm -66.05 0B -41.05 d8
5.000 MH2 10.000 MHz 100.000 kHz B801.80435 MHz -50.12 dBm -68.53 d8 -43.53d8 5.000 MH2 10.000 MHz 100.000 kHz 798.03623 MHz -21.56 dBm -40.02 dB -15.02 d8
10.000 MHz 25.000 MHz | 100.000 kHz | 806.29710 MHz 43,98 dbm -67.39 di -32.39 dB 10.000 MHz 25.000 MHz | 100.000 kHz | 815.06522 MHz -52.47 dBm -70.9+4 di -35.94 db
e
L I J (nnnEng oa L ) ] ()
Date: 8 FEB 2020 07.4226 Date: 8 FEB.2020 07.39:58

Middle Channel / Full RB

Spectrum

Ref Level 30.00 d8m__ Offset 10.70 d8 Mode Sweep

[@17m Max
Limit ¢heck PARS
200
20 dbi
10
0 d e )
10 df ‘{ ‘
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|
40 d A e
r - T
50 S
60 df
CF 793.0 MHZ2 691 pts Span 50.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 17.95 dBm Tx Bandwidth 10,000 MHz RBW  100.000 kHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-25.000 MHz | -10.000 MHz | 100.000 kHz | 782.96377 MHz -39.92 dbm -57.88 db 22,68 dB
-10.000 MHz -5.000 MHz | 100.000 kHz | 78795377 MHz -34.78 dBm -52.73 0B -27.73d8
5.000 MH2 10.000 MHz 100.000 kHz 798.03623 MHz -35.88 dBm -53.83 dB -28.83 dB
10.000 MHz 25.000 MHz | 100.000 kHz | 803.54348 MHz —+2.61 dBm -60.57 db -25.57 di
\ 1 ) W e
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Frequency Stability

Test Conditions LTE Band 14 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0111
40 Normal Voltage 0.0158
30 Normal Voltage 0.0134
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0144
0 Normal Voltage 0.0124

-10 Normal Voltage 0.0057 PASS
-20 Normal Voltage 0.0039
-30 Normal Voltage 0.0131
20 Maximum Voltage 0.0068
20 Normal Voltage 0.0000
20 Battery End Point 0.0144

Note:

1. Normal Voltage =4 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
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seanron Las. FCC RF Test Report

Report No. : FG9D3107C

Appendix B. Test Results of Radiated Test

Field Strength of Spurious Radiated

LTE Band 14 / 5MHz / QPSK

. Over SPA S.G. TX Cable | TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1584 -58.74 -42.15 -16.59 -72.22 -64.11 0.90 8.42 H
2371 -55.99 -13 -42.99 -74.39 -63.24 1.12 10.52 H
Lowest 3162 -54.44 -13 -41.44 -714.74 -62.68 1.30 11.69 H
1584 -60.34 -42.15 -18.19 -73.35 -65.71 0.90 8.42 \Y
2371 -55.52 -13 -42.52 -73.72 -62.77 1.12 10.52 \%
3162 -54.02 -13 -41.02 -74.76 -62.26 1.30 11.69 \%
1584 -57.92 -42.15 -15.77 -71.40 -63.29 0.90 8.42 H
2376 -55.67 -13 -42.67 -74.06 -62.92 1.12 10.53 H
Middle 3176 -54.47 -13 -41.47 -74.80 -62.74 1.30 11.72 H
1584 -60.32 -42.15 -18.17 -73.33 -65.69 0.90 8.42 \Y
2376 -56.29 -13 -43.29 -74.49 -63.54 1.12 10.53 V
3176 -54.09 -13 -41.09 -74.88 -62.36 1.30 11.72 \%
1592 -58.14 -42.15 -15.99 -71.56 -63.54 0.90 8.45 H
2384 -55.67 -13 -42.67 -74.00 -62.93 1.12 10.54 H
Highest 3184 -54.31 -13 -41.31 -74.65 -62.60 1.30 11.74 H
1592 -60.90 -42.15 -18.75 -73.91 -66.30 0.90 8.45 \Y
2384 -56.07 -13 -43.07 -714.27 -63.33 1.12 10.54 \%
3184 -53.94 -13 -40.94 -74.76 -62.23 1.30 11.74 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 14 / 10MHz / QPSK
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)

1584 -58.32 -42.15 -16.17 -72.1 -63.69 0.90 8.42 H
2376 -55.49 -13 -42.49 -73.88 -62.74 1.12 10.53 H
Middle 3176 -54.59 -13 -41.59 -74.92 -62.86 1.30 11.72 H
1584 -60.62 -42.15 -18.47 -73.63 -65.99 0.90 8.42 \Y
2376 -56.10 -13 -43.10 -74.3 -63.35 1.12 10.53 \%
3176 -50.10 -13 -37.10 -74.89 -58.37 1.30 11.72 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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